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Assembly: ATV SW_parte 1
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Machine: ATV SW
Assembly: ATV SW_parte 1

Pos Code Description NOTE Q.
5 KSP120.022 back connecting beam 1

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
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Machine: ATV SW
Assembly: ATV SW_parte 2

Macchine Agricole

Pos Code Description NOTE Q.
1 KSP120.020 frame(left)/(right) 2
2 GB/T.95-2002-12 Flat washer 12 x 2.5 4
3 GB/T859-1987-12 spring washer 12 6
4 GB/T5783-2000-M12x40 Bolt M12x40 4
5 GB/T.95-2002-16 plain washer 16 4
6 GB/T.5781-2000-M16x85 outer hexagon head bolt M16*85 2
7 GB/T889.1-2000-16 Locking Nut M16 2
8 GB1152-89/M6 Grease nipple M6 2
9 GB/T.95-2002-10 Flat washer 10 x 2 8
10  GB/T.5780-2000-M10x65 outer hexagon head bolt M10*65 4
11 GB/T.6184-2000-10 locking nut M10 4
12 KSP120.012 wheel fork(left) 1
13 GB/T.95-2002-24 Flat washer 24 x 4 4
14 KSP120-120 wheel pressure spring 2
15 GB119-86 lock pin assembly diam 11 2
16 ATVSW.2.016 wheel 13x5.00-6 2
17  GB/T.276-94-6205-2Z bearing 6205-2Z 4
18  GB/T.96.2-13.5x37 big plain washer 13.5*37*3 2
19  GB/T5783-2000-M12x25 Bolt M12x25 2
20 AT120-114 end cover 2

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: ATV SW_parte 3
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Machine: ATV SW
Assembly: ATV SW_parte 3

Macchine Agricole

Pos Code Description NOTE Q.
1 KSP120.013 dump skip 1
2 KSP120.023 shrouding 1
3 KSP120.104 lug seat 1
4 GB.825-88-M12x22 lifting bolt M12*22 1
5 KSP120.114 adjust rubber 2
6 GB/T889.1-2000-8 Locking nut M8 12
7 GB/T.41-2000-8 Nut M8 2
8 GB/T.96.2-2002-9x24 big washer 9*24*2 4
9 GB/T.95-2002-12 Flat washer 12 x 2.5 1
10  GB/T889.1-2000-M12 Locknut M12 1
11 GB/T.95-2002-8 Flat washer 8 x 1.6 20
12 GB/T5783-2000-M8x20 Bolt M8x20 10

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: ATV SW_parte 4

GEO Italy S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
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Machine: ATV SW
Assembly: ATV SW_parte 4

Macchine Agricole

Pos Code Description NOTE Q.
1 KSP120.011 deck weldment 1
2 KSP120.250 rubber 1
3 KSP120.234 rubber cover plate 1
4 KSP120.015 cable support assembly 1
5 LC168F-B engine 1
6 ATSW120.006 winch 1
7 KSP120.016 protecting for transmission 1
8 KSP120.251 spacer 1
9 KSP120.06 aluminum brush 1
10  GEO_UCF207 Bearing with flange UC207-Z 2
11 AT120-106 Sleeve for rotor 1
12 GB13871-1992-55x80x8 Oil Seal 55x80x8 1
13 KSP120.028 protecting baffle 1
14 KSP120.101 small pully 1
15 KSP120.120 driving pully 1
16 GBT.28701-2012 power lock 35*60 1
17 AT120-027 tensioning wheel bracket 1
18 KSP120.121 tensioning wheel 1
19  GB/T.276-94-6005 bearing 6005-2Z 2
20 GBB893.1-86/47 Circlip 47 1
21  GB/T.5287-2002-28 big washer 9*28*3 2
22  (GB/T859-1987-8 spring washer 8 6
23  GB/T5783-2000-M8x25 Bolt M8x25 1
24 GB/T.6184-2000-10 locking nut M10 1
25 A1346 belt A-1346 2

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: ATV SW
Assembly: ATV SW_parte 4

Macchine Agricole

Pos Code Description NOTE Q.

26 AT120-116 extension spring 1

27 GB1152-89/M8X1 Grease nipple M8 2
28 GB/T.96.2-2002-9x24 big washer 9*24*2 12
29 GB/T5783-2000-M8x20 Bolt M8x20 7
30 GB/T.95-2002-8 Flat washer 8 x 1.6 18
31 GB/T889.1-2000-8 Locking nut M8 13
32 GB/T.5781-2000-M8x40 outer hexagon head bolt M8*40 4
33 KSP120.103 belt cover 1

34  GB/T.96.2-2002-7x18 big washer C level 7x18x2 13
35 GB/T859-1987-6 spring washer 6 13
36  GB/T5783-2000-M6x20 Bolt M6x20 13
37 GB/T.95-2002-12 Flat washer 12 x 2.5 9
38 GB/T859-1987-12 spring washer 12 8
39  GB/T5783-2000-M12x30 Bolt M12x30 8
40  GB/T5781-2000-M8x25 BOLT M8*25 7

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly:

ATV SW_parte 5

GEO Italy S.R.L.
Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: ATV SW
Assembly: ATV SW_parte 5

Macchine Agricole

Pos Code Description NOTE Q.
1 KSP120.017-2 plunger arm 1
2 KSP120.019 traction arm 1
3 ATV120.014 traction square tube 1
4 KSP120.018 wheel bracket 2
5 KSP120.029 wheel fork(right) 1
6 KSP120-233 connecting pin 1
7 KSP120.017-1 connecting pipe 1
8 ATV120.113 Sleeve 2
9 QT50 Trailer coupler 2" 1
10  ATV120-013 inner pipe 1
11 AT120-014 thread rod 1
12 GB/T301-1995 thrust ball bearing 51104 1
13 ATV120-012 outer pipe 1
14 GB/T.276-94-6004 bearing 6004-2Z 1
15 AT120-1011 Handlebar assembly 1
16 AT120-101 grip 1
17 GB1152-89/M8X1 Grease nipple M8 1
18 EF175-155 pipe plug 40*40 4
19 ATVSW.5.019 big wheel 16*6.5-8 2
20 GB/T.276-94-6205-2Z bearing 6205-2Z 4
21 GB/T.96.2-13.5x37 big plain washer 13.5*37*3 2
22  GB/T859-1987-12 spring washer 12 2
23  GB/T5783-2000-M12x35 Bolt M12x35 2
24 AT120-114 end cover 2
25 GB/T.95-2002-12¢ plain washer C level 12 16

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: ATV SW
Assembly: ATV SW_parte 5

Macchine Agricole

Pos Code Description NOTE .
26  GB/T5781-2000-M12x70 BOLT M12*70 6
27  GB/T889.1-2000-M12 Locknut M12 8
28 GB/T.95-2002-12¢c plain washer C level 12 6
29 GB/T5780-2000-M16x75 Bolt M16x75 2
30 GB/T889.1-2000-16 Locking Nut M16 2
31 GB/T91-2000/5x40 split pin 5x40 2
32  GB/T5781-2000-M12x65 BOLT M12x65 1
33 GB/T5783-2000-M12x45 Bolt M12x45 1
34  GB/T.95-2002-20c plain washer C level 20*3 2
35  GB/T889.1-2000-M20 Lock Nut M20 2
36 GB/T.859-1987-8 spring washer M8 1
37  GB/T.70.1-2000-M8x35 crew with inner six cylindrical hea M8*35 1

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: ATV SW_parte 6

GEO Italy S.R.L.
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Machine: ATV SW
Assembly: ATV SW_parte 6

Pos Code Description NOTE Q.

1 KSP120.025 broom shaft 1

2 ATVSW.06.001 brush

3 KSP120.235 broom reinforcement board

4 GB/T.6170-2000-6 NUT 6 40
5 GB/T.96.2-2002-7x18 big washer C level 7x18x2 80
6 GB/T6182-2000-M6 locking nut M6 40
7 GB/T.70.1-2000-M6x35 screw with inner six cylindrical head M6x35 40

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Spare Part Book

Motore JF168-200

GEO Italy S.R.L.
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Assembly: JF200 part1

GEO Italy S.R.L.
Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: Motore JF168-200
Assembly: JF200 part1

Macchine Agricole

Pos Code Description NOTE Q.
1 JF200.1-1 CYLINDER HEAD COMP 1
2 JF168.1.2-5A IN. VALVE GUIDE 1
3 JF168.1.2-5B VALVE GUIDE 1
4 JF168.1.2-6 VALVE GUIDE CLIP 2
5 JF200.2-3 CYLINDER HEAD GASKET 1
6 JF168.1.1.1 HEAD COVER COMP 1
7 JF168.1.1-3 HEAD COVER PACKING 1
8 JF168.1.1-2 BREATHER TUBE 1
9 GB/T5787-86(6x12) FLANGE BOLT 6X12 4
10 JF168.1-2 STUD BOLT 6X109 2
11 GB900-88(8x32) STUD BOLT 8X32 2
12 JF168.2-5 DOWEL PIN 10X16 2
13 JF168.2-4 FLANGE BOLT 8X60 4
14 JF168.10-1 SPARK PLUG(LD NGK) 1

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: JF200 part2

GEO Italy S.R.L.
Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: Motore JF168-200
Assembly: JF200 part2

Macchine Agricole

Pos Code Description NOTE Q.
1 JF200.2 CYLINDER ASSY. 1
2 JF168.14 OIL LEVEL SWITCH ASSY. 1
3 JF168.11.1 GOVERNOR ASSY. 1
4 JF168.11.1-7 GOVERNOR SLIDER 1
5 JF168.11.2-1 GOVERNOR ARM SHAFT 1
6 JF168.11.2-2 LOCK PIN 8mm 1
7 GB/T5787-86(6x20) BOLT-WASHER 6X20 2
8 JF168.2-6 DRAIN PLUG BOLT 2
9 JF168.11.1-5 THRUST WASHER 6mm 1
10  GB95-85 DRAIN PLUG WASHER10.2mm 2
11 JF168.11.1-8 GOVERNOR HOLDER CLIP 1
12 GB276-89(6205) RADIAL BALL BEARING 6205 1
13 GB13817-92-25x41.25x6 OIL SEAL 25X41.25X6 2
14 JF168.14.2-10 O-RING 14mm 1
15 GB6177-86(10mm) FLANGE NUT 10mm 1
16 JF168.11.1-6 PLAIN WASHER 6mm 1

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: JF200 part4

ENEY-EOATO N

GEO Italy S.R.L.
Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: Motore JF168-200
Assembly: JF200 part4

Macchine Agricole

Pos Code Description NOTE Q.
1 JF168.15-1A CRANKCASE COVER ASSY 1
2 JF168.15-1B CRANKCASE COVER ASSY 1
3 JF168.15-2 PACKING?CASE COVER 1
4 JF168.15-3 OIL FILLER CAP ASSY 1
5 JF168.15-5A OIL FILLER CAP ASSY 1
6 JF168.15-5B OIL FILLER CAP ASSY 1
7 JF168.15-6A OIL FILLER CAP ASKET 1
8 JF168.15-6B OIL FILLER CAP GASKET 2
9 GB13817-92-25x41.25x6 OIL SEAL 25X41.25X6 1
10  JF168.15-4 DOWEL PIN 8X14 2
11 GB/T5787-86(8x32) FLANGE BOLT 8X32 6
12 GB276-89(6205) RADIAL BALL BEARING 6205 1
13 JF168.15-1C CRANKCASE COVER ASSY. 1

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: JF200 part5

THEE gt

GEO Italy S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: Motore JF168-200
Assembly: JF200 part5

Pos Code Description NOTE Q.
1 JF200.4 CRANKSHAFT COMP 1
2 GB1096-79(5x5x30) KEY 5X5X30 1
3 JF168.4.2-2 SPECIAL WOODRUFF KEY 1

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: JF200 part6

GEO Italy S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: Motore JF168-200
Assembly: JF200 part6

Pos Code Description NOTE Q.
1 JF168.3-1 PISTON RING SET 1
2 JF200.3-5 PISTON 1
3 JF168.3-4 PISTON PIN 1
4 JF168.3-6 CONNECTING ROD ASSY. 1
5 JF168.3-8 CONNECTION ROD BOLT 2
6 JF168.3-9 PISTON PIN CLIP 18MM 2

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: JF200 part7

GEO Italy S.R.L.
Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: Motore JF168-200
Assembly: JF200 part7

Macchine Agricole

Pos Code Description NOTE Q.
1 JF200.5-1A CAMSHAFT ASSY. 1
2 JF200.1.2-14 PUSH ROD 2
3 JF168.1.2-9 VALVE ROCKER ARM 2
4 JF200.1.2-15 VALVE LIFTER 2
5 JF168.1.2-8 ROCKER ARM PIVOT 2
6 JF168.5-5 WEIGHT RETURN SPRING 1
7 JF168.1.2-3 IN. VALVE 1
8 JF168.1.2-4 EX. VALVE 1
9 JF168.1.2-10 VALVE SPRING 2
10 JF168.1.2-1 IN.VALVE SPRING RETAINER 1
11 JF168.1.2-2 EX.VALVE SPRING RETAINER 1
12 JF168.1.2-13 VALVE RATATOR 1
13 JF168.1.2-16JF200.1.2 1
14 JF168.1.2-7 PIVOT BOLT(8mm) 2
15 JF168.1.2-17 PIVOT ADJUSTING NUT 2
16 JF200.5-1B CAMSHAFT ASSY. 1

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: JF200 part9

GEO Italy S.R.L.
Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: Motore JF168-200
Assembly: JF200 part9

Pos Code Description NOTE Q.
1 JF168.13 RECOIL STARTER ASSY. 1
2 JF168.13-7 SETTING SCREW. 1
3 JF168.13-6 RATCHET GUIDE 1
4 JF168.13-8 SPRING FRICTION 1
S JF168.13-5 STARTER RATCHET 2
6 JF168.13-4 RATCHET SPRING 2
7 JF168.13-3 RECOIL STARTER REEL 1
8 JF168.13-10 RECOIL STARTER SPRING 1
9 JF168.13.1 RECOIL STARTER CASE COMP 1
10 JF168.13-2 RECOIL STARTER ROPE 1
11 JF168.13-1 RECOIL STARTER KNOB 1
12 GB/T5787-86(6x8) FLANGE BOLT 6X8 3
13 JF200.13.2-1 RECOIL STARTER SPACER 1

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: JF200 part10

GEO Italy S.R.L.
Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: Motore JF168-200
Assembly: JF200 part10

Pos Code Description NOTE Q.
1 JF200.13-11 FAN COVER COMP 1
2 JF168.12.1-1 SIDE PLATE 1
3 JF168.12.1-2 CORD CLAMPER 1
4 JF168.12.-2 SHROUD COMP 1
5 JF168.10.3 SUB-HARNESS 1
6 JF168.10.1 ENGINE STOP SWITCH ASSY 1
7 JF168.10.2-2 STOP SWITCH WIRE 1
8 GB/T5787-86(6x12) FLANGE BOLT 6X12 6
9 GB/T5787-86(6x16) FLANGE BOLT 6X16 1

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: JF200 part11

GEO Italy S.R.L.
Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: Motore JF168-200
Assembly: JF200 part11

Pos Code Description NOTE Q.
1 JF168.1.1-4 INSULATOR GASKET 1
2 JF200.9-1 CARBURETOR INSULATOR 1
3 JF168.9-2 CARBURETOR GASKET 1
4 JF200.9-3 CARBURETOR 1
5 JF168.6-9 CARBURETOR SPACER COMP 1
6 JF168.9-4 CHOKE LEVER COMP 1

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: JF200 part12

GEO Italy S.R.L.
Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: Motore JF168-200
Assembly: JF200 part12

Pos Code Description NOTE Q.
1 JF168.6-1 TOOL BOX SETTING WINGNUT 1
2 JF168.6.3-1 AIR CLEANER GROMMET 1
3 JF168.6.3-2 AIR CLEANER COVER 1
4 JF168.6.3-3 OUTER FILTER 1
5 JF168.6.3-4 ELBOW GASKET 1
6 GB/T5787-86(6x20) BOLT-WASHER 6X20 1
7 JF168.6-11 AIR CLEANER COLLAR B 1
8 JF168.6-8 AIR CLEANER ELBOW COMP 1
9 JF168.6-5 SILENCER NOSE 1
10  JF168.6-10 BRACKET 1

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: JF200 part13

GEO Italy S.R.L.
Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: Motore JF168-200
Assembly: JF200 part13

Pos Code Description NOTE Q.
1 JF168.6-6 ELBOW GASKET 1
2 JF168.6.1 AIR CLEANER ELEMENT 1
3 JF168.6-4 OUTER FILTER 1
4 JF168.6-3 AIR CLEANERCOVER 1
5 JF168.6.1-7 AIR CLEANER GROMMET 1
6 JF168.6-5 SILENCER NOSE 1
7 JF168.6-12 AIR CLEANER COLLAR 2
8 JF168.6-11 AIR CLEANER COLLAR B 1
9 JF168.6-8 AIR CLEANER ELBOW COMP 1
11 JF168.6-1 TOOL BOX SETTING WINGNUT 1
13 JF168.6-1 TOOL BOX SETTING WINGNUT 1
14 GB/T5787-86(6x20) BOLT-WASHER 6X20 1
15 GB6177-86(6mm) SELF-LOCK NUT(6mm) 2

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: JF200 part14

GEO Italy S.R.L.
Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: Motore JF168-200
Assembly: JF200 part14

Pos Code Description NOTE Q.
1 JF168.6.2-1 OUTER FILTER 1
2 JF168.6.2-2 AIR CLEANER PRINCIPAL PART 1
3 JF168.6.2-3 AIR CLEANER CASE COMP 1
4 JF168.6.2-4 AIR CLEANER COVER 1
5 JF168.6.2-5 AIR CLEANER STAY 1
6 JF168.6.2-6 AIR CLEANER SEAL 1
7 GB/T5787-86 WINKER SETTING BOLT 4
8 GB6177-86(6mm) SELF-LOCK NUT(6mm) 4
9 GB/T5787-86(6X10) FLANGE BOLT 6X10 2

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: JF200 part15

(5

GEO Italy S.R.L.
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Machine: Motore JF168-200
Assembly: JF200 part15

Pos Code Description NOTE Q.
1 JF168.7.6 MUFFLER COMP 1
2 JF168.7.2-3 MUFFLER OUUTER PROTECT 1
3 JF168.7.2 SPARK ARRESTER 1
4 JF168.7-9 MUFFLER GASKET 1
5 Q235A(GB700-88) TAPPING SCREW 5X8 4

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: JF200 part16

GEO Italy S.R.L.
Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: Motore JF168-200
Assembly: JF200 part16

Pos Code Description NOTE .
1 JF168.8..2 FUEL TANK COMP 1
2 JF168.8.1 FUEL FILLER CAP COMP 1
3 GB6177-86(6mm) SELF-LOCK NUT(6mm) 2
4 JF168.8.3-4 TUBE CLIP 1
5 JF168.8.3-2 BULK HOSE FUEL 1
6 JF168.8.3-3 SUPPORTER RUBBER 1
7 GB/T5787-86(6x25) FLANGE BOLT 6X25 1
8 JF168.8.3.1 FUEL TANK JOINT 1
9 JF168.8.3.1-3 O-RING 1
10  JF168.8.1.6 FUEL FILTER 1

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: JF200 part17

GEO Italy S.R.L.
Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: Motore JF168-200
Assembly: JF200 part17

Pos Code Description NOTE Q.
1 JF168.4.1A FLYWHEEL COMP 1
2 JF168.4.1B FLYWHEEL COMP 1
3 JF168.12-1 COOLING FAN 1
4 JF168.13-9JF200.13-9 STARTER PULLEY 1
5 JF168.4-5 SPECIAL NUT 1
6 JF168.10.2 IGNITION COIL ASSY. 2
7 GB/T5787-86(6x25) FLANGE BOLT 6X25 2

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: JF200 part18

GEO Italy S.R.L.
Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: Motore JF168-200
Assembly: JF200 part18

Macchine Agricole

Pos Code Description NOTE
1 JF168.11.4 CONTROL ASSY

2 JF168.11 CONTROL ASSY.

3 JF168.11.2 CONTROL ASSY.

4 JF168.11.2-4 GOVERNOR ARM

5 JF168.11.2-7 GOVERNOR ROD

6 JF168.11.2-5 GOVERNOR SPRING

7 JF168.11.2-6 THROTTLE RETURN SPRING

8 JF168.11.3 CONTROL ASSY.

9 JF168.11.4-2

CONTROL LEVER

10 JF168.11.4-5

LEVER SPRING

11 JF168.11.4-6

CONTROL LEVER WASHER

12 JF168.11.4-8

CABLE HOLDER

13 JF168.11.4-4

CONTROL LEVER SPACER

14 JF168.11.4-1

CONTROL BASE COMP

15 JF168.11.3-3

CONTROL ADJUSTING SPRING

16 JF168.11.4-7

CABLE RETURN SPRING

17 JF168.11.4-9

WIRE HOLDER

18 GB/T5787-86(6x12)

FLANGE BOLT 6X12

19 JF168.11.2-3

GOVERNOR ARM BOLT

20  GB6177-86(6mm)

SELF-LOCK NUT(6mm)

21 JF168.11.2-3.1

CIRCLIP(5mm)

22 GB6177-86(4x6)

PAN SCREW 4x6

23 GB818-85(2x25)

PAN SCREW 5x25

24  GB818-85(2x16)

PAN SCREW 5x16

25 JF168.11.4-11

FLANGE NUT(6mm)

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
1
1
1
1
1
1
1

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT






